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Appendix B.1: Measurement Equipment List

Equipment Manufacturer Model No. Serial No. Cal Until
Disturbance Voltage
EMI Test Receiver Rohde&Schwarz ESCI 3 100314 2021-03-15
Two-Line V-Network Rohde&Schwarz ENV216 100195 2021-05-25
Radiated disturbances (9KHz — 30 MHz)
Loop Antenna Rohde &Schwarz HFH2-Z22 100111 2021-03-24
EMI Test Receiver Rohde&Schwarz ESCI 3 100216 2021-03-14
Radiated disturbances (30 MHz — 1000 MHz)
EMI Test Receiver Rohde&Schwarz ESCI 3 100216 2021-03-14
Trilog-Broadband Schwarz_beckmess— VULB9168 684 2021-08-21
Antenna elektronik
Radiated disturbances (1GHz - 18 GHz)
Double-Ridged Hom | g6 & Schwarz HF907 100377 2021-10-20
Antenna
- AFS44-
ﬁ’ggﬁgp“f'er“' MITEQ 00101800-25- | 1934457 2021-05-28
10P-44
Band Reject Filter Micro-Tronics BRM50702 023 2020-07-04
Highpass Filter Micro-Tronics HPM50115-03 001 2021-03-19
Spectrum Analyzer Rohde & Schwarz FSP30 100286 2020-08-16
Radiated disturbances (18GHz - 26 GHz)
Horn Antenna EMCO 3160-09 21642 2022-01-19
Pre-Amplifier(18- MITEQ AFS33- 1108282
26GHz) 18002650-30-8P- 2020-07-30
44
Spectrum Analyzer Rohde & Schwarz FSP30 100286 2021-08-16
EMI Test Receiver Rohde & Schwarz ESU 26 100209 2021-03-16
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Appendix B.2: Conducted Power Spectral Density
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BLE High channel
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Appendix B.3: 6dB Bandwidth
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BLE high channel
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Appendix B.4: 20dB Bandwidth
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BDR Middle channel
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EDR Low channel
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EDR High channel
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Appendix B.5: Carrier Frequency Separation
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Appendix B.6: Number of Hopping Frequency
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Appendix B.7: Time of Occupancy, Worst-case
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Middle Channel of BDR mode, DH1
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High Channel of BDR mode, DH1
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Low Channel of EDR mode, DH5
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Middle Channel of EDR mode,DH5
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High Channel of EDR mode,DH5
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Appendix B.8: Conducted Spurious Emissions Measured in 100 kHz Bandwidth

Low Channel of BDR mode
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High Channel of BDR mode
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Middle Channel of EDR mode
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Low Channel of BLE mode
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High Channel of BLE mode

*RBW 100 kHz Marker 4 [T1 ]
VBW 300 kHz 3 dBm

Ref 0O dBm Att 30 dB SWT 2.7 s 2.400 ) GH=z
0 larker| 1 [T1 |
-16}58 dBm
| 10 . 20bo nz | IES
1 Marker| 2 [T1
1 PK]
2 = Y -42}59 dBm
TE
= o
1 k r T1 |
45143 dBm
|--30
30[.000000pPp0OO0 MH=z
| -40

60

--90

-100

Start 30 MHz 2.647 GHz/ Stop 26.5 GHz

Band Edge, Low Channel of BLE mode

. «RBW 100 kHz Mar 4
VBW 300 kHz -62

Ref 0 dBm Att 30 dB SWT 15 ms 2.39000cC

»
£
)

> dBm

0 Marker|[ 1 [T1 |

—16} 62 dBm

Marker| 2 [T1 |
Lo
-58} 61 dBm
IE!
= |- _ _
Marker| 3 [T1 |
--30 -
59
--40

j

L-70

--80

L--90

-100

Start 2.38 GHz 12 MHz/ Stop 2.5 GHz




Appendix B A TUVRheinland®

Priifbericht - Produkte 60429423 001
Test Report - Products Page 24 of 76

Band Edge, High Channel of BLE mode
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--40
-—50

ik

-70

--80

--90

-100

Start 2.38 GHz 12 MHz/ Stop 2.5 GHz

Band Edge left side, BDR mode (Worst Case)

«RBW 100 kH=z

«VBW 300 kH=z dBm
Ref 0O dBm *Att 10 dB SWT 15 ms GHz
0 Marker T
67184 dBImr
10 2l 397520boo cuz|IEN

1 PK|
= ~67} a5 aBm

Marker| 4 [T1
-68l25 aBn
| -30
2[-a71920po0 GHz
| -40
| -50

3DE

--60

& paertpe s bl bl ‘tnL.[IJL -I.l_:c 24, S, e eyl L&Wuﬁw

--80

--90

-100

Center 2.44 GHz 12 MHz/ Span 120 MH=z
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*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz

Ref 20 dBm *Att 30 dB SWT 5 ms 2.406100000 GH=z
20 Marker| 2 [T1
47181 dBm
| 10 2. 400200p00 GH=z “
Marker 3 [T1 |
—47}1 67 dBm
== |, L ENOIUANON NN
1
--10
| -20 (( uﬂuﬂﬂﬁuﬂ‘f hﬂuﬂuﬁﬂﬂu ‘uﬁuﬂuﬁuﬂ\l Kpﬂn&ﬁuﬂ
—— PT —-31.[69 dBm I
[ 3DE
|--40
der &t L
--60
|--70
-80
Center 2.402 GHz 5 MHz/ Span 50 MHz

Band Edge Right side, BDR mode (Worst Case)

~RBW 100 kH=z Marker 1 [T1 1]
*VBW 300 kHz >4.18 dBm

Ref 0O dBm *Att 10 dB SWT 15 ms 2.480320000

10 2laisvse60boo cu-|IEN
—58 79 dBm

--30

--40

--50

L--60 Y

;.JMJ! MMA&MM

--80

--90

-100

Start 2.38 GHz 12 MH=z/ Stop 2.5 GHz
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*RBW 100 kHz Marke 1 [T1 ]
«VBW 300 kHz —12.75 dBm
Ref 20 dBm *Att 30 dB SWT 5 ms 2.456000000 GH=z
20 Marke 2 [T1
—491 27 dBm
l 10 : ) ¢ el ~ |
ke [T1 |
-4 1Br
@ L0 32
1o
L R
Pl —-32.|75 dBm
--40
_750 - U"&l *“:k')‘: :;l" MHW[JA‘- -'k S L'
--60
70
-80

Center 2.48 GHz 5 MHz/ Span 50 MHz
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Appendix B.9: Test Results of Radiated Spurious Emissions

30MHz - 1GHz of BDR mode

TUW Rheinland (Guangdang) Lid

EMC Test Service Holline: +B6-20-28381188

EMC Test Record (Emission)

Common Information
Manufaciurar
Tosl arm
Idmrification:
Tasl Standard:
Test Detail
Operalion Made;

Salkaku

Spaaker
CURVSDOS

FCC Parl 15
Radiated Emission
Transmilting(BR-M)

Climate Candition 20 T, 50 %, 100 kPa
Tesl Vollage' Freg! AC 120WB0Hz
Recaipl No: 170106885
Reparl Na !
Result Pass
Comment Test distance is 3m, Harlzontal
Subrange 1
Fragquancy range. 30-1000MHz
Rocatvar ESCIa
Transducer VULBB168
AT
rn--
ik
BET
Bt
s6T -
ﬁu-u-
E T
= A6T |
@ ¥+ !
5]
E
[
g

4 "
] 1 T T T

30

Tested by

1000 £00 kA qoo 500 Hidy s
Fraguanoy n Hz
= | ] 1.k j‘i'n
Chrls Lima Juy
v = Reviewed by f
20181015 20181021

A TUVRheinland"
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A TUVRheinland"

TUW Rheinland ({Guangdong) Ltd.

Limit and Margin QP

EMC Test Service Hotline: +86-20-283581188

Frequency CuessiPeak | Meas. Time | Bandwidth | Pol Caorr. | Margin Limidt - Comment
(MHz) {dBuVim] {ms) {KkHz) {dBim] | -QPK

{B) | [dBuwVim)
49040000 20.9 10000 120.000 | H 14.6 19.1 40.0
TOE00000 235 41000.0 120,000 | H 12.2 16.5 40.0
75.360000 2348 1000.0 120,000 | H 11.8 16.2 40.0
116. 080000 18.3 10000 120,000 | H 13.5 25.2 43.5
143000000 15.0 1000.0 120.000 | H 15.4 28.% 435
406, 004000 FrE] 1000.0 t20.000 [ H 18.9 FER 46.0

ehicts Ty Che

Tested py; ' 7 M a: Reviewsd by J
20181015 20191021
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A TUVRheinland"

TUY Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28381188

EMC Test Record (Emission)

Common Information
Manufactungr
Tasl lem:
[dentfication:
Tas! Standard:
Tesl Detail
Operation Mode:

Soikaku

Speakar
CURNS00S

FCC Part 15
Radiated Emissian
Transmitting{BR-M)

Climate Candition: a0 ¢, 50 %, 100 kPa
Test Vollage/ Freq: AC 120%80HE
Receipt No: 170105389
Report Mo !
Result: Pass
Commeant Test distance is 3m; Vertical
Subrange 1
Frequency ranga: A0-1000MH=
Recaiver ESCI3
Transducar: VULBS168
BT
?’5--
T
BET
&0
B4 il
E - .
5 45T i
2 L | '
& 40
= T
L2
3T
251_
Eﬂ*iﬂf ”i'
4
15T
10T
54
ki t +—— 1 t t } ——— i
30M 50 B0 BO 100m8 00 Jan daopn 500 Bl 1G
Freqguency in Hz
~q i 4 _- Lkn-l_?fr'
e 1% Lyaed : E
Tested by: - oS Liang Reviewed by: /
2019715 20197021
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A TUVRheinland"

TUW Rheinland ({Guangdong) Ltd.

Limit and Margin QP

EMC Test Service Hotline: +86-20-283581188

Frequency CuessiPeak | Meas. Time | Bandwidth | Pol Caorr. | Margin Limidt - Comment
(MHz) {dBuVim] {ms) {KkHz) {dBim] | -QPK
{4B) | [dBuwNim)
49. 160000 223 10000 120.000 | V 14.5 17.7 40.0
69640000 232 41000.0 120.000 | ¥V 12.3 16.8 40.0
TT.AN0000 21.7 1000.0 120,000 | V 11.5 18.3 40.0
117560000 24.0 10000 120,000 | V 13.6 19.5 43.5
126040000 23.8 1000.0 120.000 | V 14.1 20.0 43.5
190. 044000 19.8 1000.0 120.000 | v 131 3T 43.5
-1 .
-1 ¥, i _I-JLI"'( l_|F F
[ LR ; ;
Tested by: ~ S Lid Reviewed by: ,
201831015 20181021
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A TUVRheinland"

30MHz - 1GHz of EDR mode

TUV Rheinland (Guangdong) Lid.

EMC Test Service Hotline: +B6-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Tesl ltarm:
|demlification:
Tasl Slandard:
Test Detail:
Operation Mode:

Saikaku

Speaker

CURVSD0S

FCC Part 15
Radialed Emission
Tramsmitting(EDR-M}

Climate Condition: 20 T, 50 %, 100 k Pa
Test Voltage' Freq: AC 120WE0Hz
Recaipl No: 170100885
Repart No !
Result Pass
Commenl Test distance s 3m: Horizental
Subrange 1
Fraquancy range: A0-1000MHz
Recawver: ESCl13
Trarnsducar: VULBS168
DT
TET
T
AhT
L'\H:I._
ffT 1
501 [
E T
= 45T |
g T |
s 40T
; st
3ot
25T
207
167
101
B+
| 1 t —— t f + t t —+—1 i
30M 50 B0 #0 100K 200 3080 400 500 H00 1G
Frequency m Hz
it e T :.Ih'j:‘l f "jl'ﬂ..
LAY L p
Tested by: » Led Reviewead by: i

20181015 201971021
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TUW Rheinland ({Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188
Limit and Margin QP
Frequency CuessiPeak | Meas. Time | Bandwidth | Pol Caorr. | Margin Limidt - Comment
(MH:z) {dBuWm] {ms) {kHz) (dBim) | -GPK aPK
{dB) | [dBuVim)
48320000 N} 1000.0 | 120000 | H 148 | 170 40.0
49400000 225 4000.0 120.000 | H 14.5 17.5 40.0
Ta. 730000 26.0 1000.0 120,000 | H 12,2 14.1 40.0
75.600000 259 1000.0 120,000 | H 11.9 14.1 40.0
117 160000 20.5 1000.0 120,000 [ H 13,6 2.0 415
411920000 24 A000.0 120,000 | H 184 26 4E.0
ALy 25 J"'r'
Chele Lioms ~odfhy |
Tested by, Ty 4l Reviewed by: g

20181015 20191021
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A TUVRheinland"

TUV Rheinland (Guangdong) Lid.

EMC Test Service Hotline: +B6-20-28391188

EMC Test Record (Emission)

Common Information

Manufaciurar:
Tesl ltem:
Identilication:
Tesl Slandard:
Test Detail:
Operation Made:

Saikaku

Spaaker

CURVSDOS

FCC Part 15
Radiated Emission
Transmitting{EDR-M)

Climate Condition: 20 T, 50 %, 100 k Pa
Test Voltage' Freq: AL 120VIB0OHZ
Receipl Mo 170109885
Report No f
Resull Pass
Comment Test distance is 3m; Vertical
Subrange 1
Fraguancy range: 30-1000MHz
Recaiver: ESCI3
Transducar: VULBS168
AOT
'II'Elu
01
Hﬁn.
801
66T .
501 [
E T
= 45T |
=
M |
£ ;uu
§ a5+
ot
251
20 d
16T
o1
B
D L] : T : T : L] 'r T : T T : E
30M 50 GO 80 100M 200 300 400 500 00 16
Frequency m Hz
e . “1.b. hen
o LA g Lied . o '
Tested by, ~~ ' %74 Reviewsd by:
20181015 20191021
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A TUVRheinland"

TUY Rheinland (Guangdong) Lid.

Limit and Margin QP

EMC Test Service Hotline: +B6-20-283591188

Frequency GuasiPesk | Mess. Time | Bandwidth | Pol Corr. | Margin Limit - Comment
{MHz) {dBuvm) {imes (kHz] (dBfm) | - QPK QaPK
By | (dBuvim)
489200 FE 1000.4 120,000 | W 14.6 16.5 a0
T 4500 23.7 10:00.4 12004 | V 12.2 16.3 40.0
TE. X000 2.4 1040.0 1200000 | W 1.8 7.8 4.0
11620000 F6.1 1000.9 12000 | W 13.5 17.4 43.5
124920000 5.3 1000.0 120,000 | W 14.0 18,3 41.5
188.1 2000 FF¥] 1 (000 120.000 | W 13.2 1.3 4315
o lds Loy Chen
Lvvrs [l . sy
Tested by, ' *a Reviewed by: 4
20181015 20191021
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A TUVRheinland"

30MHz - 1GHz of BLE mode

TUV Rheinland (Guangdong) Lid.

EMC Test Service Hotline: +B6-20-28391188

EMC Test Record (Emission)

Common Information

Manufaciurer: Saikaku
Tesl ltam: Spaaker
Idantilication: CURVSDOS
Tesl Slandard: FCLC Part 15
Test Delail: Radiated Emission
Operation Mode: Transmitting{BLE-M)
Climate Condition: 20 C, 50 . 100 k Pa
Test Voltage' Freq. AC 120VIB0Hz
Receipl Mo 170109885
Report No !
Resull Pass
Cormment Test distance is 3m: Horizonlal
Subrange 1
Frequancy range: 30-1000MHz
Recaver: ESC13
Transducar: VULEBB168
AD
5
7o
65
&0
56
&0 [
E
= 48 i
e |
=
s
T
E 2

Testad by

100M 200 300 400 500 800 16
Frequeancy m Hz
Ap Tty chen
Lol Lo
- L it Reviewed by:
20181015 207181021
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A TUVRheinland"

TUW Rheinland ({Guangdong) Ltd.

Limit and Margin QP

EMC Test Service Hotline: +86-20-283581188

Frequency CuessiPeak | Meas. Time | Bandwidth | Pol Caorr. | Margin Limidt - Comment
(MHz) [dBuN!m) {ms) [kHz) [dBim) | -QPK aPK
{4B) | [dBuVim)
48.680000 234 10000 120.000 | H 14.7 176 40.0
TO A 0000 2.8 1000.0 120,000 | H 123 152 &0.0
TE.080000 263 1000.0 120,000 | H 11.8 13.7 40.0
116200000 20.6 10000 120,000 | H 13.5 229 43.5
125200000 18.6 1000.0 120.000 | H 14.0 24.9 435
4067 20000 3.2 1000.0 t20.000 [ H 18.9 Fr ] 46.0
e 1 Iy i-} g
Tasted by~ s Lyl Reviawsad by- 4

201815

20191021




Priifbericht - Produkte
Test Report - Products

Appendix B
60429423 001
Page 37 of 76

A TUVRheinland"

TUY Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28381188

EMC Test Record (Emission)

Common Information
Manufactungr
Tasl lem:
Identilication:
Taszsl Standard:
Tesl Detail
Operation Mode:

Soikaku

Speakar
CURNS00S

FCC Part 15
Radiated Emissian
Transmitting{BLE-M)

Climate Condition: 20 C, 50 M, 100 kPa
Test Vollage/ Freq: AC 120%80HE
Receipt No: 170109889
Report Mo !
Result: Pass
Cornment Test distance s 3m; Vertical
Subrange 1
Frequency ranga: A0-1000MH=
Racaver EsSCI3
Transducar: VULBS168
ED._
?5--
70+
g5t
BOT
55T f
E t
:; 4F4=
= |
g 40T
5 a5t
. i
T
201

15

1n:

5

a t i —

30 50 &0
Tested by;

100/ 200 300 400 500 BOD
Fraquancy in He
Iy :'.;nkk" cheri
(s L Reviewsd by 3
20191015 20191021
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A TUVRheinland"

TUW Rheinland ({Guangdong) Ltd.

EMC Test Service Hotline: +86-20-283581188

Limit and Margin QP
Freguency OuasiPeak | Meas, Time | Bandwidth | Pol Gorr. | Margin Limndt - Coamment

(MHz) {dBuNim] {ms) (kHz) {dBim) | - QPK QPK
[ )] (B im)
48 920000 228 1000.0 120,000 | 'V 14.6 iT.4 4.0
9880000 2.5 100a.0 f20.000 | V 12.3 T4 40.0
TE ERN000 2.4 1000.0 120,000 | 'V 11.7 18.8 40.0
115600000 237 1000.0 120,000 [ v 13,5 19.8 41,5
124800000 23.5 10040 1200000 | V 14.0 20.0 43.5
189, £80000 20.1 1000.0 120,000 |V 131 2.4 41,5
Chrrt Liawed -ﬂqrr Cher

Tested by; ="' ¢ H* Reviewed by 4

20197015 20191021
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1GHz - 18GHz of BDR mode
TUW Rheinland (Guangdong) Lid. EMC Test Sarvica Hatline: +B8-20-28391188

EMC Test Record (Emission)

Common Information

Manufaciurer; Saikaku

Test llem Speaker

Identification: CURVEDOS

Tesl Standard: FCC Part 15

Teast Detail: Radialed Emission

Operation Mode: TransmiltingiBR-L}

Climate Condition: 20 °C, 50 Y. 1 kPa
Tesl Vollage! Freg: AC 120Vi60Hz

Recaipl No: 170100889

Reporl Mo: !

Result: Pass

Comment Harizental

Sabrange 1

Frequency Range: 1GHz-18GHz

Receiver; TUY FSP30

Transducer TUY SAC HFR07/ TUV FSP30-TUW SAC HFA0T

EMCTT_EREFI1-A02-07 1GHz-18GH:_Wih PreAMP EXTS Nodch filter

1207

110

100

a0+

a0t

01+

BOt

&0

Lenel in dBulm

40

a0+

201

1o

o t f 1 } + —t— |
1G 2G 3G 405 60 & ] 100G 185G
Frequency in Hz

I.-' Loag ra -_-]a_i-..{' L}"r'
Tested by WVl Lot Reviewsd by f

20191015 20181021
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TUW Rheinland ({Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188
Limit and Margin PK
Frequency MaxPeak | Meas. Time | Bandwidth | Pol | Corr. | Margin Limit -
MHz) [elBuim) {ms} {kHz) idBim) | -PE+ [
(B | (dBuvim)
1198000000 46.2 1000.0 1000.000 | H -15.8 278 T4.0
3259000000 463 1000.0 000000 | H -T.8 P Td.0
4B78.000000 47.5 1000.0 1000.000 | H A5 2E.5 74.0
7001000000 0.8 1000.0 1000000 | H 1.6 5.2 T4.0
043000000 i 10000 1060.000 | H 1.9 23.4 740
14541 (0000 50.8 1000.0 1000.000 | H 7.6 153 T4.0

Limit and Margin AV

[ Frequency Ayerags Weas. Time | Bandwidgth | Paol | Corr, | Margin Limit -

MHz] [dBuVim} (ms} [kHz) (dBim] | -AVG AVG
{dB) | (dBuvim]
119800000 332 1000.0 1000000 | H -15.6 .7 54.0
F259 (0000 33.0 10010.0 1000000 | H =78 211 54.0
478000 4.3 1000 1000000 | H 4.5 19.8 54,0
T 000000 35.8 1000.0 1000.000 | H -1.6 18.1 5d.0
B4, 0000 r.s 10000 10000400 | H 1.4 6.5 54.0
14891 00000 45.5 10000 000,080 | H 7.8 B.5 5.0

o T oy chen
Tested by LANS: Land Reviewed by: 7

207191015 20191021
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A TUVRheinland"

TUY Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28381188

EMC Test Record (Emission)

Common Information

Manufaciuner Salkaki

Tasl lem: Speakar

Identilicatian: CURNS00S

Tasl Standard: FCC Parl 15

Tesl Detail Radiated Emissian

Operation Mode: Transmitting{BR-L)

Climate Condition: 20 T, 50 %, 100 k Pa

Test Vollage/ Freq: AC 120%80HE

Receipt No: 170109889

Report Mo !

Result: Pass

Commeant Vartical

Subrange 1

Frequancy Range: 1GHz-18GH=

Racaver TUV FSP3D

Transducer: TUW SAC HFSIT! TUW FEP30-TUV SAC HFBOT

EMCTT EREFO11-ADZ07 $GHz-1BGHz With PrasbP EXTE Malch ftler

1207
1107

1o

Laval in dBuvim

i i i 4 i

0 + t t t t t

1G 2G G 44 56 @

Tested by cf

8 il 18G
Fragquency in Hz
-1 "
gt ST - I l‘.’fﬂqr"'f'r
LAIVHES: Lot Reviewed by: /
20191015 20191021




Appendix B A TUVRheinland"

Priifbericht - Produkte 60429423 001
Test Report - Products Page 42 of 76
TUW Rheinland ({Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188
Limit and Margin PK
Frequency MaxPeak | Meas. Time | Bandwldth Pal Corr. | Margin Limit -
MHz) [elBuim) {ms} {kHz) dBi | -PK+ [
m} (dB) (eEuvim)
150500000 43.2 1000.0 1000000 | V -13.8 30.8 T4.0
3862000000 6.7 1000.0 1000.0400 | V 6.3 7.3 7.0
466 1.000000 47.2 1000.0 1000000 | V 5.3 2E.0 74.0
B3, 0000 45,5 10000 1000000 | V -1.7 4.5 T4.0
BEAZ 000000 50.5 1000.0 1000.000 | V 1.9 23.2 T4.0
1452 1 0000 50,5 10000 000,000 | V 71 15.6 T4.0

Limit and Margin AV

[ Frequency Ayerags Weas. Time | Bandwidgth | Paol | Corr, | Margin Limit -

MHz] [dBuVim} (ms} [kHz) (dBim] | -AVG AVG
{dB) | (dBuvim]
158500000 FLl] 1000.0 1000000 | W -13.6 256 54.0
IE82 00000 33.8 10010.0 1000000 | V 6.3 20.2 54.0
A5G 0000 4.5 1000 1000000 | W 52 19.5 54,0
033 000000 36.2 1000.0 1000.000 | v -1.7 17.8 5d.0
BEA2HIO00 r.e 10000 1000000 | V 1.9 16,4 54.0
1482 1000000 5.4 10000 1000.000 | V T BT 5.0

o T oy chen
Tested by LANS: Land Reviewed by: 7

207191015 20191021
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TUY Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufaciuner Salkaki

Tasl lem: Speakar

Identilicatian: CURNS00S

Tasl Standard: FCC Parl 15

Tesl Detail Radiated Emissian

Operation Mode: Transmitting{BR-M)

Climate Condition: 20 T, 50 %, 100 k Pa
Test Vollage/ Freq: AC 120%80HE

Receipt No: 170109889

Report Mo !

Result: Pass

Commeant Horlzantal

Subrange 1

Frequancy Range: 1GHz-18GH=

Racaver TUV FSP3D

Transducer: TUW SAC HFSIT! TUW FEP30-TUV SAC HFBOT

EMCTT _EREFD11-ANZ07 1GHz-18GHz 'With PreAMP EXTE Molch filfer

120

110

100

a0

Laval in dBuvim

0

i i 4 i § " i §

0+ + t —tt d

1G G G 43 585G @& & 106 186G
Fragquency in Hz

"1 £
gt ST - I l‘.’fﬂqr"'f'r
Tested by LAy Land Reviewed by: d

207191015 20191021
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A TUVRheinland"

TUW Rheinland ({Guangdong) Ltd.

EMC Test Service Hotline: +86-20-283581188

Limit and Margin PK
Frequency MaxPeoak | Mess. Time | Bandwidth | Pol | Core. | Margin Limit -
[MHz) [dlBuNim) ims) ikHz) {dBim) | -PK+ PH=+
(dB) (eEuvim)
1008 000000 45.4 1000.0 1000.000 | H AB.T 206 T4.0
1198000000 .2 1000.0 000000 | H -15.6 0.8 Td.0
1759000000 0.3 1000.0 1000.000 | H AZ.6 23.7 T4.0
080000000 474 1000.0 1000000 | H 6.4 2T T4.0
5012000000 470 1000.0 1000.000 | H I 261 740
B4 0000 4.7 1006.0 1000.000 | H 1.7 4.3 T4.0
15392000000 5B.5 1000.0 1000.0400 | H 7.5 15.5 740
Limit and Margin AV
Fraquancy Avarags Moas. Time | Bandwidth | Pol | Caorr, | Margin Limit -
{MHz) (dBu!mj {ms] (kHz] (dB/m) | - AVG AVG
(dm) | (B
1008000000 24.4 1000.0 1000.000 | H AB.7 0.6 54,0
11980000 24 1000.0 1000000 | H =156 1.6 54,0
1759 000000 A 1000.0 1000.000 | H 26 6.6 54,0
3890000000 136 10000 1000.000 | H 4 20.4 54,0
5012 100000 6 1000.0 1000.000 | H 4.6 10.4 54.0
2044000000 6.3 1000.0 1000.000 | H AT 177 3]
15382000000 451 10040.0 1000080 | H 7.5 B.3 54.0
“hric | Ty Chen
Tested by LANS: Land Reviewed by: 7
20191015 20191021
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A TUVRheinland"

TUY Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28381188

EMC Test Record (Emission)

Common Information

Manufaciuner Salkaki

Tasl lem: Speakar

Identilicatian: CURNS00S

Tasl Standard: FCC Parl 15

Tesl Detail Radiated Emissian

Operation Mode: Transmitting{BR-M)

Climate Condition: 20 T, 50 %, 100 kPa

Test Vollage/ Freq: AC 120%80HE

Receipt No: 170109889

Report Mo !

Result: Pass

Commeant Vartical

Subrange 1

Frequancy Range: 1GHz-18GH=

Racaver TUV FSP3D

Transducer: TUW SAC HFSIT! TUW FEP30-TUV SAC HFBOT

EMCTT EREFO11-ADZ0T 1GHz-18GHz 'With PraAMP EXTA bhkalch fitler

1207
1107
1004

Laval in dBuvim

i i i 4 i

0 + t t t t t

1G 2G G 44 56 @

Tested by cf

8 il 18G
Fragquency in Hz
-1 "
gt ST - I l‘.’fﬂqr"'f'r
LAIVHES: Lot Reviewed by: /
20191015 20191021




Appendix B A TUVRheinland"

Priifbericht - Produkte 60429423 001
Test Report - Products Page 46 of 76
TUW Rheinland ({Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188
Limit and Margin PK
Frequancy MaxPeak | Meas. Time | Bandwidth | Pol Corr. | Margin Limit -
(MHz) {dBuVim) {ms) {kHz) {dBim) | -PK= P+
idB | (dBuvim)
1115000000 368 1000.0 1000.000 | V 181 352 74.0
1593000000 A28 10400.0 10000080 | V -13.7 31.2 T74.0
3B67.000000 46.3 1000.0 1000.000 | v 6.4 7.7 74.0
5388000000 48,1 1000,0 1000000 | V 3.8 24.9 T4.0
BO18.000000 4B.0 1000.0 1000.000 | Vv 1.8 25.1 74.0
B3E9.HHK00 45,6 10040.0 10000040 | V 1.4 24.4 4.0

Limit and Margin AV

[ Frequency Average | Meas. Time | Bandwidth | Pol Corr. | Margin Limit -

{MHz) (elBuV/m) ms) (kHz) (dB/m) | - AVG AVE
(dB] {dBuVim)
1115.0H00 256 0.0 1000000 [ W -16.1 284 54.0
159"!_.ﬂvﬂlﬂﬂﬂﬂ 27.2 10:40:0.,0 1000000 | WV -13.7 26.7 54.0
BBET. MO0 EEN 1000.0 0000 [ W .4 20,3 540
S3H8. 00 35.2 1000.0 1000000 | W -1.8 1E.8 54.0
GO T HHI00 36,2 10400, 4 0000080 | V =148 17.8 54.0
B369. 000 36.5 10400.0 1000008 | W 1.4 17.5 Sl

o T oy chen

Tested by LANS: Land Reviewed by: 7
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A TUVRheinland"

TUY Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28381188

EMC Test Record (Emission)

Common Information
Manufactungr
Tasl lem:
Idenldicatian:
Taszsl Standard:
Tesl Detail
Operation Mode:
Climate Condition:
Test Vollage/ Freq:
Receipt No:
Feporl Mo:
Result:
Cornment

Subrange 1
Frequancy Range:
Racaver
Transducar:

Soikaku

Speakar
CURNS00S

FCC Part 15
Radiated Emissian
Transmitting{BR-H)
20 T, 50 M,
AC 120W60Hz
170109889

!

Pass

Horlzantal

100 kPa

1GHz-18GHz
TUV F5P3D
TUV SAC HF3T! TUV FSP3D-TUY SAC HFBOT

EMCTT _EREFD11-ANZ07 1GHz-18GHz 'With PreAMP EXTE Molch filfer

120

110

Laval in dBuvim

0+ ¥
G

163G G 40 & 8 G 186G
Fragquency in Hz
"1 £
gt ST - I l‘.’fﬂqr"'f'r
Tested by LAy Land Reviewed by: d
20191015 20191021




Appendix B A TUVRheinland"

Priifbericht - Produkte 60429423 001
Test Report - Products Page 48 of 76
TUW Rheinland ({Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188
Limit and Margin PK
Frequency MaxPeak | Meas. Time | Bandwidth | Pol | Corr. | Margin Limit - Comment
MHz) [elBuVim) {ms} {kHz) idBim) | -PE+ [
(B | (dBuvim)
1699000000 43.2 1000.0 1000000 | H 1.8 0.9 T4.0
2097 000000 9.3 1000.0 10000400 | H 3.8 4.7 7.0
4844 000000 48.B 1000.0 1000.000 | H 4.8 252 74.0
7415040000 51.8 10000 1000000 | H =1.0 0.2 T4.0
0111000000 50.4 1000.0 1000.000 | H 1.7 236 T4.0
125 T 0000 5.9 10000 000,000 | H 5.2 211 T4.0

Limit and Margin AV

[ Frequency MaxPeak | Meas. Time | Bandwidih | Pol | Corr, | Margin | Limii- Comment
[MHz} {dBuVim} () [kHz) jdBim) | -ave | Avo
(gB) | {dEuvim)
1899040000 43.2 1000.0 1000.000 | H 118 a7 54.0
2097 MDD 49.3 10040.0 1000.000 | H =5.8 23.1 54.0
4044, 000000 48.8 10000 000,000 | H 4.6 10.8 54,0
Td1 5. 00000 53.8 100400 1000.0400 | H «1.0 10.4 54.0
111000000 50.4 10000 1000.000 | H 1.7 17.0 54.0
A2 T 000 52,9 1000.0 10000400 | H 5.2 14.5 54.0
Pihre ) Ty Chen
Tested by LANS: Land Reviewed by: 7
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A TUVRheinland"

TUY Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28381188

EMC Test Record (Emission)

Common Information
Manufactungr
Tasl lem:
Idenldicatian:
Taszsl Standard:
Tesl Detail
Operation Mode:
Climate Condition:
Test Vollage/ Freq:
Receipt No:
Feporl Mo:
Result:
Cornment

Subrange 1
Frequancy Range:
Racaver
Transducar:

Soikaku

Speakar
CURNS00S

FCC Part 15
Radiated Emissian
Transmitting{BR-H)
20 T, 50 M,
AC 120W60Hz
170109889

!

Pass

Vartical

100 kPa

1GHz-18GHz
TUV F5P3D
TUV SAC HF3T! TUV FSP3D-TUY SAC HFBOT

EMCTT _EREFD11-ANZ07 1GHz-18GHz 'With PreAMP EXTE Molch filfer

1207

1104

1o

Laval in dBuvim

2G

163G G 40 & 8 G 186G
Fragquency in Hz
"1 £
gt ST - I l‘.’fﬂqr"'f'r
Tested by LAy Land Reviewed by: S
20191015 20191021
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A TUVRheinland"

TUW Rheinland ({Guangdong) Ltd.

EMC Test Service Hotline: +86-20-283581188

Limit and Margin PK
[ Freguancy | MaxPeak | Meas, Time | Bandwidth | Pol | Corr. | Margin | Limit -
{Mtz) (elBuVim) fms] (kHz) {dBim) | -PKe | PKs
(dB] {dBuMim)
12290000 30.9 10000 | 1000.000 | ¥ -15.5 3 740
1593000000 FTY] 10000 | 1000.000 | V KER] 204 740
ATHE 000 41.9 004,40 1000000 | V -12.3 331 4.0
3000000000 1.1 1000.0 | 1000.000 | V B8 729 740
044000000 531 10000 | 1000000 | ¥ ET 20.5 740
7415000000 L1 1000.0 | 1000.000 | V A0 128 740
Limit and Margin AV
Frequency Average | Meas Time | Bandwidt | Pal Corm, Margl Limit -
MHz) {dBuV/ ] h (dBm) | n- NG
m) ki) AVG | (dBuvim
1895.000000 771 1000.0 | 1000.000 | ¥ 268 | 227 B4
AT 00000 2T 10000 1000000 | ¥ 26.9 239 54.0
4844000000 280 10000 | 1000.000 | ¥ 260 | 108 540
T41 500000 1.5 1000.0 1000000 | ¥ 12,5 10.4 54.0
5111000000 14 1000.0 | 1000.000 | V 12.6] 170 540
12T 0000 47,0 1000 1000,000 | V T4 14.5 540
hevic | Ty Chen
Tested by YRS Loed Reviewed by: 7
20991015 20191021
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A TUVRheinland"

1GHz - 18GHz of EDR mode

TUV Rheinland (Guangdong) Lid.

EMC Test Service Hotline: +B6-20-28391188

EMC Test Record (Emission)

Common Information
Manufactarar:
Tesl |tam:
Idantification:
Tasl Slandard:
Tesl Delail:
Operation Mode:
Climate Condition:
Test Voltage' Freq:
Recaipl No:
Report Mo
Resull
Comment

Subrange 1
Frequency Range:

Recaver:
Transducear:

EMCTT _ER

120
110
oa

an

=1i]

Saikaku

Spaaker
CURVSDOS

FCC Part 15
Radiated Emission
Transmitting(EDR-L)
20 T, 50 %,
AC 1200VIB0HzZ
1701098589

!

Pass

Horizontal

100 kPa

1GHz-18GHz
T FEP30
TUW SAC HFO7! TUV FSP30-TUV SAC HFE0T

EFI1-A02-07 1GHz-18GHz With PreAKP EXTE Noich filler

70

B0

Level in gBuim

50

40

an

20

I
T

218

2G 3G 4G ] ] 106 186G
Frequendy in Hz
Chadt | Tty hem
Tested by ™ i Ly Reviewed by, d
20191015 20191021




Appendix B A TUVRheinland"

.. . 60429423 001
Priifbericht - Produkte
Test Report - Products Page 52 of 76
TUW Rheinland ({Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188
Limit and Margin PK
Frequancy MaxPeak | Meas. Time | Bandwidth | Pol Corr. | Margin Limit -
(MHz) {dBuVim) {ms] {kHz) {dBim) | -PK= i+
(dB] (dBuVim)
1028 (HH000 38,3 1000.0 1000.000 | H 167 34,7 T4.0
11850000 42.9 1040.0 1000008 | H -15.7 3.4 T4.0
2801000000 48.1 1000.0 1000.000 | H B8 25.0 74.0
JB4T.0H0000 46.5 1000.0 1000000 | H 6.1 7.8 T4.0
5452 (MO0 4B.0 10400.0 1000.000 | H -3.8 26.0 74.0
GBOTA.HH000 45.0 10040.0 1000000 | H 1.5 250 74.0
402 HH0E0 50.7 A1000.0 1000008 | H 2.5 23.3 T74.0
Limit and Margin AV B -
Frequancy Average | Meas Time | Bandwidth | Pol Corr. | Margin Limit -
(MHz) (clBuV/m) (ms) (kHz) {dB/im) | - AVG AVG
(dB} {dBuVim)
1028 (0000 26.0 104000 1000.000 | H 8.7 2B.0 54.0
1195 (0000 5.8 1004.0 1000000 | H =187 28.2 .0
2004000 31.1 1000.0 1000.000 | H BB 228 54.0
3847 HHIO0 335 100408 10000040 | H .1 20.5 54.0
5452 W00 34.9 1000.0 1000.000 | H -18 18.1 54.0
EO71.000 387 104040 000000 | H 1.5 1B.3 54.0
B0 MHO00 3ir.e 10400.0 10000840 | H 5 16.1 54.0
e Thafay cher
O % S -
Tested by: ! %{ Reviewed by: -’f
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A TUVRheinland"

TUY Rheinland (Guangdong) Ltd.

EMC Te

Common Information
Manufactungr
Tasl lem:
Identilication:
Taszsl Standard:
Tesl Detail
Operation Mode:

EMC Test Service Hotline: +86-20-28381188

st Record (Emission)

Soikaku

Speakar
CURNS00S

FCC Part 15
Radiated Emissian
Transmitting{EDR-L)

Climate Condition: 20 C, 50 %, 100 kPa
Test Vollage/ Freq: AC 120%80HE
Receipt No: 170105389
Report Mo !
Result: Pass
Commeant Vartical
Subrange 1
Frequancy Range: 1GHz-18GH=
Racaver TUV FSP3D
Transducar: TUNV SAC HFSIT! TUV FSP30-TUY SAC HFBOT
EMCTT EREFD11-ADZ07 1GHz-1BGHz With PreAMP EXTE Malch fiter
120
110
100
a0
]
- i
E 1
g 70
£ 60
g
5 50
40
30 +
=
20
10
0+ t t t + 1 t—t+— i
1G 2G G 40 G B 8 il 186G
Fragquency in Hz
Ty e
Testedby: =" ' ° Lirg Reviewed by: /
20191015 20191021




Appendix B A TUVRheinland"

Priifbericht - Produkte 60429423 001
Test Report - Products Page 54 of 76
TUW Rheinland ({Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Limit and Margin PK

Frequency MaxPeak | Meas. Time | Bandwidth | Paol Corr. | Margin Limit -
{MHz) (B i) {ims) {kHz) (dB/m) [ -PKs i

(dB) {dBuim)
1 200 K00 42.8 104000 A0.008 [ W -15.6 3.2 4.0
1553000000 45,3 10400,0 1000000 | W =13.7 28T T4.0
2087 HHE00 48,9 10400.0 A0 [ W 8.8 251 T4.0
FL 0000 4.8 1000.0 1000000 | W -0.8 25.2 Td.0
E4TH. MO0 45,3 000,08 0000 | W .8 24.8 4.0
7237000000 50.2 1040.0 A000.008 | W -1.1 23.8 T4.0

Limit and Margin AV

Frequancy Avorage | Meas. Time | Bandwidth | Faol Corr. | Margin Limit -

{MHz) {clBuN i {mms) {kHz) (dBim) | - AVG AVG
(dB} | {dBuMim)
12 MHD00 25.9 1000.0 100,000 | W -15.8 28.1 54.0
1583 MHKI00 30z 0.0 10000 [ W -13.7 238 54.0
Z0BT 00000 31.0 10400.0 10000040 | W -8.8 23.0 54.0
I HH00 31.8 1000.0 10000040 [ ¥ 4.8 222 540
BATE KO0 35.6 10400.0 10000040 | W =25 16.4 54.0
TEIT MHHO00 35,4 104000 AL | W 1.1 14.6 54.0

o TS _; L:J" '-.}-"“

Tested by: = TG L Reviewed by: /
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A TUVRheinland"

TUY Rheinland (Guangdong) Ltd.

EMC Te

Common Information
Manufactungr
Tasl lem:
Idenldicatian:
Taszsl Standard:
Tesl Detail
Operation Mode:
Climate Condition:
Test Vollage/ Freq:
Receipt No:
Feporl Mo:
Result:
Cornment

Subrange 1
Frequancy Range:
Racaver
Transducar:

EMC Test Service Hotline: +86-20-28381188

st Record (Emission)

Soikaku

Speakar
CURNS00S

FCC Part 15
Radiated Emissian
Transmitting{ EDR-M)
20 T, 50 M,
AC 120W60Hz
170109889

!

Pass

Horlzantal

100 kPa

1GHz-18GHz
TUV F5P3D
TUV SAC HF3T! TUV FSP3D-TUY SAC HFBOT

EMCTT _EREFD11-ANZ07 1GHz-18GHz 'With PreAMP EXTE Molch filfer

120

110

Laval in dBuvim

0

0+ ¥
G

Tested by: u

2

G 40 5G & 8 G 186G
Fragquency in Hz
bt | sy Qe
G Ly Reviewed by: /
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Appendix B A TUVRheinland"

Priifbericht - Produkte 60429423 001
Test Report - Products Page 56 of 76
TUW Rheinland ({Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Limit and Margin PK

Frequency MaxPeak | Meas. Time | Bandwidth | Paol Corr. | Margin Limit -
{MHz) (B i) {ims) {kHz) (dB/m) [ -PKs i

(dB) {dBuim)
1185100 45.0 104000 100008 | H -15.7 201 4.0
1412000000 40.8 10400,0 1000008 | H =148 33,2 T4.0
2T HHEI00 46,6 10400.0 A0 | H 1.7 275 T4.0
FE0G.O0000 46.0 1000.0 10000040 | H =6.3 ZE.0 Td.0
73600 45,3 000,08 0000 | H A3 24.7 4.0
2204 (D00 50.9 1040.0 A000.008 | H 2.2 23.1 T4.0

Limit and Margin AV

Frequancy Avorage | Meas. Time | Bandwidth | Faol Corr. | Margin Limit -

{MHz) {clBuN i {mms) {kHz) (dBim) | - AVG AVG
(dB} | [dBuVim)
1185.000000 20.4 1000.0 100,000 | H -15.7 24.6 54.0
141 2.MHKI00 .2 0.0 100040 | H -14.9 26.59 54.0
J26T 00000 328 10400.0 10000040 | H 7.7 211 54.0
IHEL D00 334 1000.0 10000040 [ H 4.3 20.6 540
T 32600 43.0 10400.0 10000040 | H =13 11.0 54.0
A28 HH00 any 1.0 AL | H 2.2 16.3 54.0

o TS . _; L:J" '-.}-"“

Tested by: = TG L Reviewed by: /
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A TUVRheinland"

TUY Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28381188

EMC Test Record (Emission)

Common Information
Manufactungr
Tasl lem:
Idenldicatian:
Taszsl Standard:
Tesl Detail
Operation Mode:
Climate Condition:
Test Vollage/ Freq:
Receipt No:
Feporl Mo:
Result:
Cornment

Subrange 1
Frequancy Range:
Racaver
Transducar:

Soikaku

Speakar
CURNS00S

FCC Part 15
Radiated Emissian
Transmitting{ EDR-M)
20 T, 50 M,
AC 120W60Hz
170109889

!

Pass

Vartical

100 kPa

1GHz-18GHz
TUV F5P3D
TUV SAC HF3T! TUV FSP3D-TUY SAC HFBOT

EMCTT _EREFD11-ANZ07 1GHz-18GHz 'With PreAMP EXTE Molch filfer

120

110

100

Laval in dBuvim

0+

Tested by:

2G

> = 06 18G
Frequency in Hz

Fhvele Tl o/ er

LS Lyss Reviewed by 4
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Appendix B A TUVRheinland"

Priifbericht - Produkte 60429423 001
Test Report - Products Page 58 of 76
TUW Rheinland ({Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188
Limit and Margin PK
Frequancy MaxPeak | Meas. Time | Bandwidth | Pol Corr. | Margin Limit -
(MHz) {dBuVim) {ms) {kHz) {dBim) | -PK= P+
idB | (dBuvim)
1023 H000 37.4 1000.0 1000.000 | V 187 36.6 74.0
A 200000000 43.0 10400.0 10000080 | V -15.86 31.0 T74.0
1563000000 44.5 1000.0 1000.000 | v -13.7 20.5 74.0
3FE.N0000 46,0 1000,0 1000000 | ¥V A0 8.0 T4.0
4B64. 000000 40.4 1000.0 1000.000 | Vv 44 4.6 74.0
T3 ML HH000 45,7 10040.0 10000040 | V =13 24.3 4.0

Limit and Margin AV

[ Frequency Average | Meas. Time | Bandwidth | Pol Corr. | Margin Limit -

{MHz) (elBuV/m) ms) (kHz) (dB/m) | - AVG AVE
(dB] {dBuVim)
102300 iT6 0.0 1000000 [ W -16.7 26.4 54.0
1200 G0 28,8 10:40:0.,0 1000000 | WV =158 252 54.0
1 803 HH0 0 26,0 1000.0 0000 [ W -132.7 26.0 540
22300 33.0 1000.0 1000000 | W =H.0 21.0 54.0
ABB4 OO0 3548 10400, 4 0000080 | V 4.4 18.2 54.0
T326.000 43.5 10400.0 1000008 | W 1.3 10.5 Sl

pote 1 oy e
Tested by: - rth. Ly Reviewed by: /

207191075 20191021




Appendix B A TUVRheinland"

Priifbericht - Produkte 60429423 001
Test Report - Products Page 59 of 76

TUY Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufaciuner Salkaki

Tasl lem: Speakar

Identilicatian: CURNS00S

Tasl Standard: FCC Parl 15

Tesl Detail Radiated Emissian

Operation Mode: Transmitting{ EDR-H)

Climate Condition: 20 T, 50 Y, 100 k Pa
Test Vollage/ Freq: AC 120%80HE

Receipt No: 170109889

Report Mo !

Result: Pass

Commeant Horlzantal

Subrange 1

Frequancy Range: 1GHz-18GH=

Racaver TUV FSP3D

Transducer: TUW SAC HFSIT! TUW FEP30-TUV SAC HFBOT

EMCTT _EREFD11-ANZ07 1GHz-18GHz 'With PreAMP EXTE Molch filfer

120

110

100

a0

o

Laval in dBuvim

0

i i 4 i § " i §

0+ + t —tt d

1G G G 43 585G @& & 106 186G
Fragquency in Hz

"1 £
gt ST - I l‘.’fﬂqr"'f'r
Tested by LAy Land Reviewed by: S
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Appendix B A TUVRheinland"

Priifbericht - Produkte 60429423 001
Test Report - Products Page 60 of 76
TUW Rheinland ({Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188
Limit and Margin PK
Frequancy MaxPeak | Meas. Time | Bandwidth | Pol Corr. | Margin Limit -
(MHz) {dBuVim) {ms) {kHz) {dBim) | -PK= P+
idB | (dBuvim)
1025 (000 300 1000.0 1000.000 | H 187 35,0 74.0
119500000 40,9 10400.0 1000008 | H -15.7 334 T74.0
3274000000 45.5 1000.0 1000.000 | H 7.8 2E.5 74.0
4544000000 48.0 1000,0 1000000 | H 4.8 26.0 T4.0
7415000000 4B.6 1000.0 1000.000 | H -1.0 25.4 74.0
BT 37 MO0 50,0 10040.0 10000040 | H 1.5 24.0 T4.0

Limit and Margin AV

Frequancy Average | Meas. Time | Bandwidih | Pol | Corr. | Margin Limit -

IMHz) (dBuVim) {ra] {kHz) {WBm) [ -ave | ave
(8] | (dBuVim)
10250000 25.9 104000 1000.000 | H 16,7 28.2 54.0
1195 F00000 25.3 10000 A0 | H 157 2B.T 54.0
A274.000000 iz8 1004,0 10600000 | H -1.8 21.2 54.0
& 344 000 36.68 T000.0 000D | H il 15.4 54.0
T415. 000000 39.7 10404.0 1000.000 | H -1.0 14.3 54.0
BT 37000000 aTA 10000 1000004 | H 1.5 17.0 4.0

s ) Ty Ghee

Tested by LANS: Land Reviewed by: 7
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A TUVRheinland"

TUY Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28381188

EMC Test Record (Emission)

Common Information
Manufactungr
Tasl lem:
Idenldicatian:
Taszsl Standard:
Tesl Detail
Operation Mode:
Climate Condition:
Test Vollage/ Freq:
Receipt No:
Feporl Mo:
Result:
Cornment

Subrange 1
Frequancy Range:
Racaver
Transducar:

Soikaku

Speakar
CURNS00S

FCC Part 15
Radiated Emissian
Transmitting{ EDR-H)
20 T, 50 M,
AC 120W60Hz
170109889

!

Pass

Vartical

100 kPa

1GHz-18GHz
TUV F5P3D
TUV SAC HF3T! TUV FSP3D-TUY SAC HFBOT

EMCTT _EREFD11-ANZ07 1GHz-18GHz 'With PreAMP EXTE Molch filfer

Laval in dBuvim

20
0

0+

G I8 4G 6 8 06 186G
Fragquency in Hz
e :
Chwte Lina T Cher
Tested by: =171 Lvd Reviewed by: /
20191015 20181021




Appendix B A TUVRheinland"

Priifbericht - Produkte 60429423 001
Test Report - Products Page 62 of 76
TUW Rheinland ({Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188
Limit and Margin PK __ ~
Frequency MaxPaak | Meas. Time | Bandwidth | Pol | Corr. | Margin Limit -
(MHz} [dBuVIm) ms} {kHz) (dBim) | -PK+ PR+
(B} {dBuVim)
1195000000 415 1000.0 1000000 | V 15,7 125 74.0
3242000000 45,5 1000.0 1000000 | V -T.9 1B.5 T4.0
5416.000000 478 1000.0 1000000 | V 3.7 26.2 7.0
G555, 000000 48,3 10000 000,000 | V 2.6 287 74.0
71 5.000000 50.5 1000.0 1000.000 | V A 23.2 7.0
12330, 00000 52.6 10000 1000,000 | V 5.2 1.5 T4.0

Limit and Margin AV

Frequency Awerage Mess. Time | Bandwidith | Pol | Corn | Margin Limit -

Mz} [elBa\ ) {ma] [kHz) {dBlm) | - AVE AVE
{dB] | [dBuvim)
1195000 Fid 10000 waooa0 | v -15.7 4.3 54.0
J242.000000 32.8 1000.0 1000000 | V =78 21.2 Sd.0
5416000000 151 1000.0 1000000 | ¥ -7 18.9 54.0
6555.000000 35.9 1000.0 1000000 | v -2 18.1 54,0
741 8.000000 41.3 1000 000,000 | ¥ 1.0 127 54.0
12330000000 .5 1000.0 1000000 | v 5.2 14.5 54.0
Chvfs Liama . '-L"P'f Cher

Tested by: T a Reviewsd by: ;
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1GHz - 18GHz of BLE mode

TUV Rheinland (Guangdong) Lid.

Manufaciurar:
Tesl ltem:
Idantilication:

Tesl Slandard:
Tast Detail:
Operation Made:
Climate Condition:
Test Voltage' Freq:
Receipl No:
Report No

Resull

Comment

Subrange 1
Fraguency Range:

Recaiver:
Transducer:

1201
10T

oo

EMC Test Service Hotline: +B6-20-28391188

EMC Test Record (Emission)

Common Information

Saikaku

Spaaker
CURNVEDOS

FCC Part 15
Radiated Emission
Transmitting{BLE-L}
20 T, 50 %,
AC 120ViB0Hz
170100889

!

Pass

Harizontal

100 kPa

1GHz-18GHz
T F5P30
TUV SAC HF307! TUV FSP30-TUV SAC HF307

EMCTT _EREFIN1-ADZ-07 1GHz-18GH: With PreARMP EXTE Noich filter

Laved in dBuvim

20T

107

2G 3G 4G O & ] 106G 18G
Frequaendy in Hz
i 1.4 Chew
Cherle L oty Chev
Tested by: ‘/'I. 4 ")Hf Reviewad by: /
20191015 20191021
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TUW Rheinland ({Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188
Limit and Margin PK __ ~
Frequency MaxPaak | Meas. Time | Bandwidth | Pol | Corr. | Margin Limit -
(MHz} [dBuVIm) ms} {kHz) (dBim) | -PK+ PR+
(dB} {dBuVim)
TE58.000000 48.2 1000.0 1000.000 | H T.0 7.8 74.0
4R04.000000 40,8 1000.0 1000000 | H 4.7 4.2 T4.0
687 3.000000 48.9 1000.0 1000000 | H 1.5 25.1 7.0
BE2S 00000 50,5 10000 000,000 | H 1.7 23.8 74.0
11799000000 51.5 1000.0 1000.000 | H 5.2 72.2 7.0
1 30405, 00000 56,1 10000 1000,000 | H 5.9 17.8 Td.0

Limit and Margin AV

Frequency Awerage Mess. Time | Bandwidith | Pol | Corn | Margin Limit -

[MHz} (B h {ma] [kHz) {dBm) | - AVE AVG
{dE] (B uim)
6580000 33.2 1000.0 1000000 | H -T.0 .8 54,0
4504000000 41.8 1000.0 1000.000 | H -4.7 124 Sd.0
EHTLIO000 158 1000.9 1000000 | H 1.5 18.3 54.0
B525.000000 374 1000.0 1000.000 | H 1.7 16.6 54,0
11799000000 38.9 10040.0 1000.000 | H 5.2 182 54.0
13899000000 434 1000.0 1000000 | H 5.9 10.7 54.0

o TP fps Chee)

Testad by AS s Raviewed by y
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A TUVRheinland"

TUY Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28381188

EMC Test Record (Emission)

Common Information

Manufaciuner Salkaki

Tasl lem: Speakar
Identilicatian: CURNS00S

Tasl Standard: FCC Parl 15

Tesl Detail Radiated Emissian

Operation Mode: Transmitting{BLE-L)

Climate Condition: 20 C, 50 %, 100 kPa

Test Vollage/ Freq: AC 120%80HE

Receipt No: 170109889

Report Mo !

Result: Pass

Cornment Vartical

Subrange 1

Frequancy Range: 1GHz-18GH=

Racaver TUV FSP3D

Transducar: TUNV SAC HFSIT! TUV FSP30-TUY SAC HFBOT

EMCTT EREFO11-ADZ0T7 1GHz-18GHz With PreaAMP EXTA Molch fitter

1207
1104

1o

Laval in dBuvim

1G 2G G 44

Tested by

8 G 186G
Fragquency in Hz
"1 £
gt ST - I l‘.’fﬂqr"'f'r
LAIVHES: Lot Reviewed by: o
20191015 20191021
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Priifbericht - Produkte 60429423 001
Test Report - Products Page 66 of 76
TUW Rheinland ({Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188
Limit and Margin PK
Frequency MaxPeak | Meas. Time | Bandwidth | Pol | Corr. | Margin Limit -
MHz) [elBuim) {ms} {kHz) idBim) | -PE+ [
(B | (dBuvim)
05400000 47.0 1000.0 1000000 | V 5.2 27.0 T4.0
B0, 00000 55.5 1000.0 10000400 | V 4.7 18.6 7.0
7205 000000 53.0 1000.0 1000000 | v A 20.2 74.0
B488. 00000 51.0 10000 1000000 | V 1.9 23.0 T4.0
11808000000 525 1000.0 1000.000 | V 5.1 15 T4.0
1501 20000 58,6 10000 000,000 | V T.6 15.4 T4.0

Limit and Margin AV

[ Frequency Ayerags Weas. Time | Bandwidgth | Paol | Corr, | Margin Limit -

MHz] [dBuVim} (ms} [kHz) (dBim] | -AVG AVG
{dB) | (dBuvim]
30540000 338 1000.0 1000000 | vV 6.2 .2 54.0
AR04 0000 -E.E 10010.0 10000400 | v 4.7 6.5 54.0
TE0S 000 43,6 1000 1000000 | WV 11 104 54,0
B488 000000 iT.B 1000.0 1000.000 | v 1.9 16.4 5d.0
11 B0 0000 .0 10000 10000400 | V 51 15.0 54.0
1501 2. 000000 45.3 10000 1000080 | ¥ 7.8 BT 5.0

o T oy chen

Tested by LANS: Land Reviewed by: 7
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A TUVRheinland"

TUY Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28381188

EMC Test Record (Emission)

Common Information
Manufactungr
Tasl lem:
Idenldicatian:
Taszsl Standard:
Tesl Detail
Operation Mode:
Climate Condition:
Test Vollage/ Freq:
Receipt No:
Feporl Mo:
Result:
Cornment

Subrange 1
Frequancy Range:
Racaver
Transducar:

Soikaku

Speakar
CURVS00S

FCC Part 15
Radiated Emissian

Transmitting{BLE-M)
an
AC 120%80HE

50 T, 100 kPa

170109889

[

Pas=
Horlzontal

1GHz-18GHz
TUV F5P3D
TUV SAC HF3T! TUV FSP3D-TUY SAC HFBOT

EMCTT _EREFD11-ANZ07 1GHz-18GHz 'With PreAMP EXTE Molch filfer

1207
1104

1o

Laval in dBuvim

i i i 4 i § " i §

2G

T T T T T T T T 1

163G G 40 5G & 8 G 186G
Fragquency in Hz
"1 £
gt ST - I l‘.’fﬂqr"'f'r
Tested by LAy Land Reviewed by: d
20191015 20191021
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Priifbericht - Produkte 60429423 001
Test Report - Products Page 68 of 76
TUW Rheinland ({Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188
Limit and Margin PK
Frequency MaxPeak | Meas. Time | Bandwidth | Pol | Corr. | Margin Limit -
(MHz} [dBuVim) (ms} (kHz) (dBm) | -PH+ PE+
(B | (dBuvim)
AR5 000000 51.8 1000.0 1000.000 | H 4.4 22 1 74.0
TG 000000 56.3 1000.0 000000 | H -1.3 17.7 Td.0
16724000000 51.0 1000.0 1000000 | H 4.3 23.0 74.0
1173100000 51.5 1000.0 1000000 | H 5.0 115 T4.0
15059000000 50.4 1000.0 1000.000 | H 7.6 14.6 74.0
1TTT0.H0000 61.0 1000.0 1000.000 | H 11.4 1.0 T4.0
Limit and Margin AV
[ Frequency Ayerags Weas. Time | Bandwidgth | Paol | Corr, | Margin Limit -
{MHz) {dBaWim} |m=) [kHz) (dBim) | - AVG AVG
(clB) | (dBuMim)
ABE4. 0000 [FX] 1000.0 1000000 | H 4.4 11.2 54.0
7326000000 46,2 1000.0 1000.000 | H 1.3 7.8 54,0
1072400000 30,3 1000.0 1000000 | H 43 1587 54,0
11731000000 38.9 1000.0 1000.000 | H 5.0 15.1 54.0
1 5059 0000 45,3 10000 10000400 | H T.& By 54.0
17770.000000 48.1 1000.0 1000000 | H 1.4 6.0 54,0
e | -I: i:‘\"r} 3 '-.}”'-
Tested by LANS: Land Reviewed by: 7
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A TUVRheinland"

TUY Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28381188

EMC Test Record (Emission)

Common Information
Manufactungr
Tasl lem:
Idenldicatian:
Taszsl Standard:
Tesl Detail
Operation Mode:
Climate Condition:
Test Vollage/ Freq:
Receipt No:
Feporl Mo:
Result:
Cornment

Subrange 1
Frequancy Range:
Racaver
Transducar:

Soikaku

Speakar
CURNS00S

FCC Part 15
Radiated Emissian
Transmitting{BLE-M)
20 T,
AC 120W60Hz

50 T, 100 kPa

170109889

[

Pass

Vartical

1GHz-18GHz
TUV F5P3D

TUV SAC HF3T! TUV FSP3D-TUY SAC HFBOT

EMCTT _EREFD11-ANZ07 1GHz-18GHz 'With PreAMP EXTE Molch filfer

1207

1107

1o

Laval in dBuvim

ap4-
0T
0 ? t } * 4 } —t— |
163G 2G G 40 5G & 8 G 186G
Fragquency in Hz
"1 £
gt ST - I l‘.’fﬂqr"'f'r
Tested by LAy Land Reviewed by: S
20191015 20191021
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Priifbericht - Produkte 60429423 001
Test Report - Products Page 70 of 76
TUW Rheinland ({Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Limit and Margin PK

Frequency MaxPeoak | Mess. Time | Bandwidth | Pol | Core. | Margin Limit -

[MHz) [dlBuNim) ims) ikHz) {dBim) | -PK+ Ph+
{dB) | (dBuvim)
IR50_ (00000 48.9 10000 1060.000 | V 5.2 771 T4.0
484000000 56.3 1000.0 f000.000 | v 4.4 17.7 Td.0
T 326 00000 61.7 1000.0 1000.000 | v -1.3 12.3 74.0
BAAE. (0000 5.5 1000.0 1000000 | V 1.9 215 T4.0
10639 0000 51.6 100 1000.000 | v 4.1 prX | Td.0
1545600000 58.1 1000.0 1000.000 | V .89 159 4.0

Limit and Margin AV
[ Frequency Ayerags Weas. Time | Bandwidgth | Paol | Corr, | Margin Limit -

[MHz) [dBuW/m) (ms} [kHiz) (dBim) | -ave AVG
(cB] | (dBuMim)
J050.0:00000 336 1000.0 1000000 | v 6.2 204 54.0
AA84 0000 4718 10010.0 10000400 | v 4.4 5.2 54.0
TIG.0000 530 1000.0 1000000 | V <13 1.0 54,0
BEA8 000000 iT.T 1000.0 1000.000 | v 1.9 16.3 5d.0
VOGNS D000 38.2 10000 10000400 | V 4.1 158 54.0
15456 00000 5.2 10000 1000080 | ¥ T8 B.& 5.0

“ bric | Ty Ghee
Tested by LANS: Land Reviewed by: 7
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A TUVRheinland"

TUY Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28381188

EMC Test Record (Emission)

Common Information
Manufactungr
Tasl lem:
Idenldicatian:
Taszsl Standard:
Tesl Detail
Operation Mode:
Climate Condition:
Test Vollage/ Freq:
Receipt No:
Feporl Mo:
Result:
Cornment

Subrange 1
Frequancy Range:
Racaver
Transducar:

Soikaku

Speakar
CURNS00S

FCC Part 15
Radiated Emissian
Transmitting{BLE-H)
20 T, 50 M,
AC 120W60Hz
170109889

!

Pass

Horlzantal

100 kPa

1GHz-18GHz
TUV F5P3D
TUV SAC HF3T! TUV FSP3D-TUY SAC HFBOT

EMCTT _EREFD11-ANZ07 1GHz-18GHz 'With PreAMP EXTE Molch filfer

1207

1104

1o

Laval in dBuvim

2G

163G G 40 & 8 G 186G
Fragquency in Hz
"1 £
gt ST - I l‘.’fﬂqr"'f'r
Tested by LAy Land Reviewed by: d
20191015 20191021
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Priifbericht - Produkte 60429423 001
Test Report - Products Page 72 of 76
TUW Rheinland ({Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188
Limit and Margin PK
Frequency MaxPeak | Meas. Time | Bandwidth | Pol | Corr. | Margin Limit -
MHz) [elBuim) {ms} {kHz) idBim) | -PE+ [
(B | (dBuvim)
1214 00000 $6.4 1000.0 1000000 | H 8.1 276 T4.0
4044, 000000 496 1000.0 10000400 | H 4.6 4.4 7.0
6536.000000 49.3 1000.0 1000.000 | H 2.7 24.7 74.0
7415040000 55,3 10000 1000000 | H =1.0 18.7 T4.0
10830000000 51.2 1000.0 1000.000 | H 4.0 228 T4.0
137940000 57.6 10000 000,000 | H 5.1 6.4 T4.0

Limit and Margin AV

[ Frequency Ayerags Weas. Time | Bandwidgth | Paol | Corr, | Margin Limit -

MHz] [dBuVim} (ms} [kHz) (dBim] | -AVG AVG
{dB) | (dBuvim]
3214000000 330 1000.0 1000000 | H A1 2.0 54.0
4044 0000 41.B 10010.0 1000000 | H -4 122 54.0
EE OO0 5T 1000 1000000 | H -7 18.3 54,0
Td1 5 000000 47.0 1000.0 1000.000 | H =1.0 7.0 5d.0
VA0 0000 38.0 10000 10000400 | H 4.0 6.0 54.0
13799000000 43.5 10000 000,080 | H 5.1 105 5.0

o T oy chen
Tested by LANS: Land Reviewed by: 7
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A TUVRheinland"

TUY Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28381188

EMC Test Record (Emission)

Common Information
Manufactungr
Tasl lem:
Identilication:
Taszsl Standard:
Tesl Detail
Operation Mode:

Soikaku

Speakar
CURNS00S

FCC Part 15
Radiated Emissian
Transmitting{BLE-H)

Climate Condition: 20 C, 50 %, 100 kPa
Test Vollage/ Freq: AC 120%80HE
Receipt No: 170105389
Report Mo !
Result: Pass
Cornment Vartical
Subrange 1
Frequancy Range: 1GHz-18GH=
Racaver TUV FSP3D
Transducar: TUNV SAC HFSIT! TUV FSP30-TUY SAC HFBOT
EMCTT EREFD11-ADZ07 1GHz-1BGHz With PreAMP EXTE Malch fiter
1207
110
1004
0T
g0+
E du
g 70
S o
3 =
5 soT
40T I :
m_-
20+
10T
0 t t t + 1 t—t+— i
1G 2G G 40 G B 8 G 186G
Fragquency in Hz
"1 £
g H'Fhr"'f'r
ARG L . -
Tested by i ’MT Reviewed by: o
20191015 20191021
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Priifbericht - Produkte 60429423 001
Test Report - Products Page 74 of 76
TUW Rheinland ({Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188
Limit and Margin PK
Frequency MaxPeak | Meas. Time | Bandwidth | Pol | Corr. | Margin Limit -
MHz) [elBuVim) {ms} {kHz) idBim) | -PE+ [
(dB) (eEuvim)
IR5A. (00000 47.8 1000.0 1000.000 | v 4.2 261 T4.0
42000000 52.6 1000.0 f000.000 | v A6 1.4 Td.0
BO35.000000 405 1000.0 1000.000 | v A7 24.2 74.0
T415.000000 626 1000.0 1000000 | V 1.0 11.4 T4.0
10735000000 514 10000 1060.000 | v 4.3 23.0 740
1372900000 56,2 1000.0 1000.000 | V 4.8 17.8 T4.0

Limit and Margin AV

[ Frequency Average | Mess. Time | Bandwidih | Pol | Core | Margin | Limil-

[MHz} (dBuVim} () [kHz) jdBim) | -ave | Avo
(gB) | {dEuvim)
3858040000 33.8 1000.0 1000.000 | v 5.2 0.2 54.0
4842 D000 43.6 10040.0 1000.000 | v =4.0 10.4 54.0
BA35.000000 36,2 10000 000,000 | V 1.7 178 54.0
Td1 5. 000000 51.7 100400 1000.0400 | v «1.0 2.3 54.0
10735000000 8.2 10000 1000.000 | V 4.3 15.8 54.0
13729000000 43.3 1000.0 1000040 | V &8 10.8 54.0

Pihre ) Ty Chen
Tested by LANS: Land Reviewed by: 7
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A TUVRheinland"

Appendix B.10: Test Results of Conducted Emission on AC Mains

TUWY Rheinland (Guangdong) Lid.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufaciurer: Seikaku

Tast llam: Speaker

Identification: CURVEDDS

Test Standard: FCC Parl 15

Test Datall: Conductad Emizsion

Operation Mode: A

Climate Candition 21°C; 50 %RH; 101 kPa

Test Voltages Frag,: AC 120V /60 Hz

Paort / Line: AG Mains

Receipl No.: 1701098849

Repart No.: /

Result: Pass

Comment !

Hardware Selup 1phase LISN ENV216 to ESCI 3

Lewal Linit; dBuv

Subrange Detectors IF Bandwidth Step Size Meas. Time Receiver
150kHz - 30MHz Peak; Average GkHz 4 SkHz 10ms ESCI 3

Lewwed In dBuY

N

150k 0 400 500

2 3M  Abd 5M & E 10M 20M  30M

Freauency in Hz
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A TUVRheinland"

TUY Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

Final_Result
Frequency | QuasiPeak | CAverage | Limit | Margin | Meas. | Bandwidth | Line Filter | Corr.
{MHz) (dBpv) (dByuv] | (dBpv) | (dB) ‘:‘m {kHz} (i
i}
266000 -ﬁ.ﬂﬂ aza. 60,00 17.28 1000, B.000 | L1 OFF 10.4
25.633500 42.47 — | &0.00 17.53 | 1000, Bo00 | L1 OFF 10.4
25 TGAS00 43.35 == | E0,00 16,85 | 1000 o000 | L1 OFF 10.4
25785500 - . 50,00 18.99 | 1000, G000 | W QOFF 10.4
25.803500 43.25 = &0.00 16.75 1000, GO0l | LY OFF 10.4
25966500 42,59 — L] 17.41 1000, F000 | L1 QOFF 10.4
25.864500 — 32.93 50.00 17.07 1000, BO000 | N OFF 104
26.223000 36.61 — | EO.00 2039 | 1000, So00 | W QFF 10.4
26.457000 - 33.311 50,00 16.89 | 1000 S.000 [ M OFF 10.4
21127500 - 40,32 | 50,00 G.68 | 1000, S.o00 | L1 OFF 10.4
27.563000 fand 30.25 50.00 18.75 1000, B.O0 | M OFF 10.5
27.7B0000 — 31,45 50,00 18,55 1000, S.000 | N OFF 10.5
] P S oty CVER)
Tasted by: = s g Rewviewed by: /
20181015 20181021




